VHTEPCK{IN

HoMmeHk1aTypHbII epeyeHb aeraseii

25.02.2025

Spare parts list

JleiicTButeneH ¢

/ Valid from
CHET'OYBOPOUHASI MAIIMHA BEH3MHOMOTOPHASI| CMB-56/7M Aprukyn mnenus| 836 KF Fk Hx xkk
SNOW REMOVAL MACHINE| WXS0722A Product ID WXS0722A
INTERSKOL Newa i WEIMA
cxene/ g g XapakTepucTuka/ T/ M3 I Tpux xox/
Aprikyn Haumenosanue jeranu Drawing {g & Spare part ID Name of the spare part T pCs per
number ° echnical parameters it Bar code
Cxemal | sp
780.00.00.01.01 !Bont, maiiba rpoephas, maiiba miockas M6x20 (komriieH 1-1 sp 361250001 Bolt, lock washer, flat washer M6x20 (set) GB/T9G28:G39 5 0
779.00.00.01.04 Canbuuk 19x30%7 1-2 sp 3408800011-0001 i Oil seal 19x30x7 19x30x7 2 2016547780709
779.00.00.01.05  iIlonoBHHKa KOpIyca peayKropa (JIeBas) 1-3 sp 2126600002-0001 i Left worm gear case 0,00 1 0
779.00.00.01.06 iTIpecc: M6x1 (npsimas) 1-4 sp 361030001 Straight hydraulic grease nipples M6x1 M6x1 (JB/T 7940.2-1995) 1 0
779.00.00.01.07 _ !Bau mHeka 15 sp 2109100001-0001 i Auger shaft 0,00 1 0
780.00.00.01.14 Inonka 5x7.5x19 1-6 sp 360790004 Woodruff key 5x7.5x19 5x7.5%x19 (GB/T1099.1) 1 2016547782130
779.00.00.01.09 __ iKomeco depssiaroe 17 sp 2109000004-0001 i Worm gear 0,00 1 2016547780716
779.00.00.01.10 _ {II Kopiiyca pejiykropa (npasas) 1-8 sp 2126700002-0001 _iRight worm gear case 0,00 1 0
780.00.00.01.17 _ ibonr M5%8 19 sp 360410018 Bolt M5x8 M5x8 (GB/T818) 1 0
779.00.00.01.12 !TI i1 61901-27Z 1-10 sp 360720061 Ball bearing 61901-2Z 61901-2Z (GB/T 276-1994) 1 2016547780723
779.00.00.01.13 ! Bau uepBsuHbIit 111 sp 2108900001-0001 _{Worm 0,00 1 2016547790043
779.00.00.01.14 IaiiGa riockas 20x27x1 1-12 sp 3402300001-0001  :Washer 20x27x1 20x27x1 1 0
780.00.00.01.06 {11 i1 51104 113 sp 360760002 Bearing 51104 0,00 1 2016547781898
779.00.00.01.16 i PajmasbHbli 61804-2Z 1-14 sp 360720060 Deep groove ball bearing 61804-2Z 61804-2Z (GB/T 276-1994) 1 0
779.00.00.01.17 i Canmpnk 20x32x5 115 sp 3408800010-0001 }Oil seal 20x32x5 0,00 1 0
Cxema2 | sp
779.00.00.02.01 i Kopriyc OHOpHOI BTYJIKH LIHEKA 2-1 sp 2105100001-0001 i Cover shaft 0,00 2 0
779.00.00.02.02 Brysika Bajia mHeKa onopHas 2-2 sp 2146100001-0001 : Shaft Bush 0,00 2 2016547780747
779.00.00.02.03 _ i1llaii6a miockas 19.5x34x1.5 2-3 sp 3402400001-0002 i Washer 19.5x34x1.5 19.5%34x1.5 4 0
779.00.00.02.04 Brysnka pasa mHeka (ycr B IIHEK) 2-4 sp 2146200001-0001 iFixed bush 0,00 4 2016547780754
779.05.02.07.00 ! Ilnek ieBbiii 2-5 sp 2705700003-0007 _}Left auger CMB-56/7(779.0.1.70), 2024 rox 1 0
778.00.00.01.09 Taiika M8 2-6 sp 360120009 Nut M8 M8 (GB/T889.1-2015) 2 2016547780785
779.05.02.07.00 ! Ilnek ieBbiii 27 sp 2705700003-0007 _: Left auger CMB-56/7(779.0.1.70), 2024 rox 1 0
779.00.00.02.08 Bont mHeka cpestoit M8*38 2-8 sp 3403100002-0001 iPin M8*38 M8*38 2 2016547780778
780.00.00.02.09 _ iItugr B6x35 2-9 sp 360580027 Pin p6x35 ©6x35 (GB/T879.4) 2 0
779.05.02.10.00 KpeuibuaTka 2-10 sp 2705900002-0005 i Impeller CMB-56/7(779.0.1.70), 2024 rox 1 0
Cxema 3 | sp
778.00.00.01.09 Taiika M8 3-1 sp 360120009 Nut M8 M8 (GB/T889.1-2015) 15 2016547780785
778.00.00.02.07 ! Ycunennas maii6a @8 3-2 sp 360640005 Big washer8 @8 (GB/T96.1-2002) 10 2016547780792
779.05.03.03.00 TTonos 3-3 sp 2706200001-0002 iSkid CMB-56/7(779.0.1.70), 2024 rox 2 0
779.05.03.04.00  iKopmyc mueka B cbope 3-4 sp 2601300014-0003 i Auger housing CMB-56/7(779.0.1.70), 2024 rox 1 0
778.00.00.04.16 11laiica @8 3-5 sp 360660010 washer 8 8 (GB/T97.1) 15 2016547781973
779.00.00.03.06 _ {bonr M8x16 3-6 sp 3403000001-0001 _iBolt M8x16 0,00 8 2016547780815
778.00.00.04.24 Bonr M8x20 3-7 sp 3403000002-0001 i Bolt M8x20 0,00 2 2016547781959
779.05.03.08.00  iHaknaska Kopmyca mHeka (HOK) 3-8 sp 2706100009-0001 i Scraper CMB-56/7(779.0.1.70), 2024 rox 1 0
779.00.00.03.09 __ iTaiika M5 39 sp 360120004 Nut M5 M5 (GB/T 889.1) i 0
780.00.00.03.06 ! I'aiika M10 3-10 sp 360120013 Nut M10 M10 (GB/T889.1) 1 2016547780952
780.00.00.03.21 i1lfaii6a r 28 3-11 sp 360620008 Spring washer 8 @8 (GB/T93) 6 2016547781133
780.00.00.03.04 _ ibont M8x12 3-12 sp 360220038 Bolt M8x12 M8x12 (GB/T16674) 6 0
780.00.00.03.07 _ iBunt ST4.2x13 3-13 sp 360450036 Screw ST4.2x13 GB/T845 2 0
779.00.00.03.14 | Konmagok 3-14 sp 2400900001-0001 :Press cap 0,00 8 0
779.00.00.03.15 _ iJlomatka 3-15 sp 2403000001-0001 __iShovel 0,00 i 2016547780877
779.00.00.03.16 JleprkaTelb JIONaTKH 3-16 sp 2402900001-0001 !Bracket, shovel 0,00 1 0
779.00.00.03.17 | KpoHuITeiin phiuara oBOpOTa CHErooTBOAA 3-17 sp 2403500002-0001 __:Fixed board, Rotator 0,00 i 2016547780884
779.00.00.03.18 OCHOBaHHE CHETOOTBOJIA 3-18 sp 2402800001-0001 i Chute base 0,00 1 0
779.00.00.03.19 Bonr M6x14 3-19 sp 360380075 Bolt M6x14 GB/T 70.1 4 0
779.00.00.03.20 _ ibont M8x40 3-20 sp 3403000006-0001 _iBolt M8x40 0,00 1 2016547780822
779.00.00.03.21 KpoHuITeiH posiuka HaTsKHTEs 3-21 sp 2104700002-0001 }Bracket,Belt tensioner 0,00 i, 2016547780839
779.00.00.03.22 i Brynka poiHKa HATSHKHTEIIS 3-22 sp 3402000004-0001 :Long bush,Auger tension pulley 0,00 1 0
779.00.00.03.23 Posnnk HaTskuTENS 3-23 sp 2127400002-0001 iTension pulley, Belt 0,00 i, 2016547780846
778.00.00.04.17 i Brynka pomika HaTsbkuTens 8.5%18%6 3-24 sp 3402000001-0001 __iSleeve,tension pulley 8.5*18*6 8.5*18*6 1 2016547780853
779.00.00.03.25  iBont M8x20 3-25 sp 360250024 Bolt M8x20 GB/T 5783 i 0
780.00.00.03.22 _!1llaii6a uiockas ycuiienas @8 3-26 sp 360590002 Big washer 8 @8 (GB/T5287) 1 2016547780860
779.00.00.03.27 _ }111kuB 1iHeKa BeOMBbIii 3-27 sp | 2152600002-0001 |Driven pulley, auger 0,00 1 2016547780891
779.00.00.03.28 i IlpuBoxHoii pemenb miieka 4XLP745 3-28 sp 2126500002-0001 i Auger belt 4XLP745 1 2016547780907
779.05.03.29.00 _ illInonka 6x16 3-29 sp 360980116 Key 6x16 CMB-56/7(779.0.1.70), 2024 rox i 0
780.00.00.03.19  {bont M10x14 3-30 sp 3402700001-0001  iBolt M10x14 0,00 1 0
779.00.00.03.31 _ {Kopmyc 3-31 sp 2105200001-0001 _iBearing seat, worm 0,00 i 0
780.00.00.03.11 !TI UC204 3-32 sp 360780003 Insert bearing UC204 GB/T3882 1 2016547781966
779.00.00.03.33 __ ! [Ipynnkuma posika HaTHKHTEIS 3-33 sp 3405700001-0001 __iSpring, tension pulley 0,00 i 2016547781263
779.00.00.03.35 ! Kponurreiin 3-34 sp 2152700003-0001 :Belt tension board GB/T6177.1 1 0
779.00.00.03.34 _ iT'aiika M8 3-35 sp 360040009 Nut M8 0,00 i 0
Cxema4 i sp
778.00.00.01.09 _ !T'aiika M8 4-1 sp 360120009 Nut M8 M8 (GB/T889.1-2015) 4 2016547780785
780.00.00.03.02 ! Illaii6a uiockas ycuiienas @8 4-2 sp 360640006 Big washer8 0,00 4 2016547781942
836.05.04.03.00 ! Pacumputens npaBbiii 4-3 sp 2715800008-0006 i Expander-right 0,00 1 0
779.00.00.03.06 _ iBont M8x16 4-4 sp 3403000001-0001 _iBolt M8x16 0,00 4 2016547780815
836.05.04.05.00 _ | Pacumpurens neBbiii 4-5 sp 2715800007-0006 i Expander-left 0,00 i 0
Cxema5 | sp
779.00.00.05.01 ¢ Buomblil KK CIeTIeH S 5-1 sp 2127100001-0001 i Driven synchronous pulley 0,00 1 2016547780914
779.00.00.05.04  1Ocb Gapabana cueruienus M10%29.5 5-2 sp 2128100001-0001 iaxes Bolt M10x12 0,00 1 2016547780945
778.00.00.03.04 i Bara 6203-2RS/P6 5-3 sp 360720029 Bearing6203-2RS/P6 6203-2RS/P6 (GB/T 296-1994) 2 2016547780044
779.00.00.05.02  iKppluika mKHBa 5-4 sp 2152900001-0001 isynchronous cover board 0,00 1 2016547780921
779.00.00.05.03 _ ibonr M6x12 5-5 sp 360430006 Bolt M6x12 M6x12 (GB,/T819. 1) 6 2016547780938
Cxema 6 | sp
779.04.05.01.00 ! Bunomslii mknd cuenienns 6-1 sp 2159900001-0001 i Driven synchronous pulley CMB-56/7(779.0.1.70), 2024 rox 1 0
779.00.00.05.06 i Kponmreiin mkisa 0 6-2 sp 2105400002-0001 : Bracket, Driven pulley 0,00 1 0
780.00.00.03.06 _ iI'aiika M10 6-3 sp 360120013 Nut M10 M10 (GB/T889.1) i 2016547780952
Cxema 7 i sp
779.04.06.01.00 | Kouiblio cTONOpHOE 7= sp 360920067 Circlip 35 CMB-56/7(779.0.1.70), 2024 rox 1 0
779.04.06.02.00 ! Buixa 7-2 sp 2127600001-0001 : Shifting fork cover CMB-56/7(779.0.1.70), 2024 rox 1 0
779.04.06.03.00 i Crymmma 7-3 sp 2127500005-0001 : Shaft sleeve, friction disk CMB-56/7(779.0.1.70), 2024 rox i 0
779.00.00.06.03 i Jluck cueruieHus 7-4 sp 2154400004-0001 : friction disk 0,00 1 2016547780976
778.00.00.03.02 _ {CronopHas maiia @6 55 sp 360620006 Spring washer 6 96 3 0
780.00.00.04.02 _ {bonr M6x12 7-6 sp 360250006 Bolt M6x12 GB/T5783 3 0
Cxema 8 | sp
780.00.00.06.16 Bonr M8x16 8-1 sp 360220094 Bolt M8x16 M8x16 (GB/T16674) CMB-56/7(779.0.1.70), 2024 r 1 2016547781041
780.00.00.03.02 i 1lIaii6a uiockas ycuienas @8 8-2 sp 360640006 Big washer8 0,00 i 2016547781942
779.00.00.03.25 Bour M8x20 8-3 sp 360250025 Bolt M8x20 GB/T 5783 CMB-56/7(779.0.1.70), 2024 rox 4 0
780.00.00.03.21 _ iaii6a r 98 8-4 sp 360620011 Spring washer 8 @8 (GB/T93) CMB-56/7(779.0.1.70), 2024 rox 4 2016547781133
00.02.02.02.05 !1llaiiGa mwiockas 8-5 sp 360660021 Flat washer 8 GB/T97.1 CMB-56/7(779.0.1.70), 2024 rox 4 2014680008117
779.04.07.06.00 _ {Kpemka kopryca KIIIT 8-6 sp 2124400002-0009 i Case cover CMB-56/7(779.0.1.70), 2024 rox i 0
779.00.00.07.05 i Bunt camopes M6x12 8-7 sp 3403300001-0002 i Self-tapping screw M6x12 0,00 6 0
779.00.00.07.06 __ ibonr M6x12 8-8 sp 360300005 Bolt M6x12 GB/T5789 4 0
779.00.00.07.07 _ {H: ILIAHKA BHJIKH CLCIUICHHS 8-9 sp 2104900001-0001 iFixed board , fork GB/T5789 1 2016547780983
779.00.00.07.08 ! [lpykuHa nprBoa xoaa 8-10 sp 3406400001-0001 i Spring, driven pulley 0,00 1 0
779.00.00.11.01  iTaiika M6 8-11 sp 360120011 Nut M6 GB/T889.1 2 2016547781201




780.00.00.10.12 i Il 622 8-12 sp 360580009 Pin 6x22 GB/T879.4 1 0
779.04.07.13.00 i Comka ppraara KITIT 8-13 sp 2401000004-0001 iCq ing arm CMB-56/7(779.0.1.70), 2024 rox 1 0
779.04.07.14.00  {Bau BeIGOpa nepenay 8-14 sp 2101900006-0001 i Shifting fork CMB-56/7(779.0.1.70), 2024 ron 1 0
779.00.00.07.15 _ {Illaiiba miockas 13,5%25x2,5 8-15 sp 3402400002-0002  { Washer13.5x25x2.5 0,00 2 0
779.00.00.07.16 ! Cronopnoe koubLo Baja Bk TTTT 8-16 sp 360920058 Retainer ring,shaft GB/T894-A 1 0
779.00.00.07.17 i Taiika M6 8-17 sp 360040004 Nut M6 GB/T6177.1 4 2016547781713
779.00.00.07.18 Brynka 13,2x19x16,5 8-18 sp 3410800087-0001  iBush 13.2x19x16.5 0,00 1 0
780.00.00.06.03 i IlTudr 2.5%30 8-19 sp 360560016 Pin 2.5x30 2.5x30 (GB/T91) 1 0
779.00.00.07.20  {Pemenb npusoza xoxa SM-HTD-750 8-20 sp 2126100001-0001 isynchronous belt 5SM-HTD-750 0,00 1 2016547780990
779.00.00.07.21 ! Bryika Bana npuBoja Kosec 8-21 sp 2126400001-0001 } Bush,shaft 0,00 2 0
779.00.00.07.22 ! CTOIOPHOE KOJIBLIO BaJIa PHBOJIA KOJIEC 8-22 sp 360920069 Retainer ring,shaft GB/T894.1 1 2016547781003
779.00.00.07.23  illlecTepHs npuBOia Xoaa 8-23 sp 2118700002-0001 iDriven gear 0,00 1 2016547781010
778.00.00.04.10  1Ock wmikuBa TpOCA 8-24 sp 3013100001-0001 iShaft M6x10 ,cable pulley 0,00 1 2016547780075
778.00.00.04.08  !IlIkuB Tpoca CLEILICHHS 8-25 sp 3006000001-0001 i Cable pulley 0,00 1 2016547780068
779.00.00.07.26 ! Kpowuwrreiin poiika Tpoca Xoaa 8-26 sp 3007700001-0001 iBracket, walking cable 0,00 1 0
779.00.00.07.27 ! bont M6x16 8-27 sp 360250018 Bolt M6x16 GB/T 5783 3 0
779.00.00.01.02  iT'poBepHas waiiba P6 8-28 sp 360620025 Spring washer 6 6 (GB/T 93-1987) 4 0
779.00.00.01.03  iIllaiiba miockas @6 8-29 sp 360660019 Washer 6 ©6 (GB/T 97.1-2002) 4 0
780.00.00.04.02  {Bonr M6x12 8-30 sp 360250008 Bolt M6x12 GB/T5783 1 0
779.04.07.31.00  {Kopnyc KITIT 8-31 sp 2124500006-0009 i Walking case 0,00 1 0
779.04.07.32.00  !Och 8-32 sp 2126200002-0001 ! Walking shaft 0,00 1 0
780.00.00.03.06 ! I'aiika M10 8-33 sp 360120007 Nut M10 M0 (GB/T889.1) ¢ HeiioHOBOI BCTABKOI 1 2016547780952
780.00.00.06.05  iIIaiiGa miockas @10 8-34 sp 360660024 Washer 10 ©10 (GB/T97.1) 1 2016547781027
780.00.00.06.08 __ i Pajmanbhbie 1ii 6203-2RS-NR 8-35 sp 360720078 Ball bearing 6203-2RS-NR 6203-2RS-NR (GB/T276) 2 2016547781034
779.04.07.36.00 | Jluck cuerienus B cGope 8-36 sp 2128000005-0001 iFriction Disk Assy 0,00 1 0
779.00.00.01.08  !llInouka 5x7.5x19 8-37 sp 360790001 Woodruff key 5x7.5x19 GB/T 1099.1-2003 1 0
779.00.00.07.38 Ilecturpannsiii Bax 19 8-38 sp 2108800002-0001 :Shaft,friction wheel 19 0,00 1 0
779.00.00.02.09 iIlTudt 6x35 8-39 sp 360580004 Pin ¢6x35 ©96x35 (GB/T 879.4-2000) 1 0
779.00.00.07.40 i Kpowuureiin poiyka Tpoca IHEKOB 8-40 sp 3007900002-0001 iBracket, Auger cable 0,00 1 0

Cxema 9 | sp
780.00.00.10.06 i Tpoc cueruieHns xoza 9-1 sp 3001800001-0001 i Clutch cable,walking 0,00 1 2016547782260
836.06.09.02.00  {OcHoBanue Pykositki 9-2 sp 2452500002-0004 ! Upper handle 0,00 1 0
779.00.00.03.34 Taiika M8 9-3 sp 360040009 Nut M8 0,00 6 0
778.00.00.01.03  lllaiiba @8 9-4 sp 3417100002-0001 _iWasher ¢8 08 5 2016547782239
836.06.09.05.00 Bont cnenmanbHbli 9-5 sp 3419400001-0001 iLock bolt M8x45 0,00 3 0
836.06.09.06.00 {IlITanra KIIII 9-6 sp 3005600004-0001 i shifting rod 0,00 1 0
836.06.09.07.00 i Kysnca 9-7 sp 3005700001-0001 }shifting rod sheath 0,00 1 0
780.00.00.03.06 i I'aiika M10 9-8 sp 360120007 Nut M10 M10 (GB/T889.1) ¢ Heil10HOBOI BCTaBKOi 1 2016547780952
836.06.09.09.00 i Tpyxuua 9-9 sp 3404800011-0001 i Compression Spring,shifting 0,00 1 0
836.06.09.10.00 i Puruar KIIIT 9-10 sp 2452200001-0001 iShifting rod 0,00 1 0
780.00.00.08.06 Bonr M6x35 9-11 sp 360390006 Bolt M6x35 M6x35 (GB/T70.2) 4 0
778.00.00.01.18  !I'aiika M6 9-12 sp 360120005 Nut M6 M6 (GB/T889.1-2015) 4 2016547782437
779.00.00.08.09  TIpoksiajika phluara CUCILICHHs 9-13 sp 3007600002-0001 ;Gasket, clutch lever 0,00 2 0
780.00.00.08.01 iBont M8x45 9-14 sp 360390011 Bolt M8x45 GB/T70.2 2 2016547782208
779.00.00.08.11 Poiuar 9-15 sp 3018000003-0001 i Clutch lever 0,00 2 2016547781072
779.00.00.08.12  {Hakua/ika py4KH PyKOSTKH yIpaBJICHHs 9-16 sp 2433700008-0001 i Grips 0,00 2 0
836.06.09.17.00 PykosiTh npaBast 9-17 sp 2452400003-0004 ! Left handle 0,00 1 0
778.00.00.01.09  !I'aiika M8 9-18 sp 360120009 Nut M8 M8 (GB/T889.1-2015) 2 2016547780785
780.00.00.07.06 _ tbont M10x50 9-19 sp 360260021 Bolt M10x50 GB/T5782 i, 0
780.00.00.07.05  iBrynka peraara KITIT 11x20x5 9-20 sp 3410800088-0001  iBush 11x20x5 0,00 1 0
836.06.09.21.00 iTTanen 9-21 sp 360580011 Pin ¢3x16 0,00 i, 0
836.06.09.22.00 | PykosiTb perdara KIIIT 9-22 sp 3014100002-0001 }Shifting lever 0,00 1 0
836.06.09.23.00 ! TTanesn 9-23 sp 2605800013-0001 ;Console panel - 6Fwd/2Rev 6 nepeiay Briepes, 2 Hazan i, 0
780.00.00.10.04 i Brynka aMopTH3aTOp 9-24 sp 3406500001-0001 :Spring,shifting rod 0,00 2 0
779.00.00.12.01 i [lInymut 9-25 sp 3402200005-0003 i Circlip F 0,00 2 0
836.06.09.26.00 i PykosiTh sieBast 9-26 sp 2452300003-0003 iRight handle 0,00 1 0
779.00.00.08.19 i Kpomuureiin-pukcarop 9-27 sp 3005900002-0001 iFixed rod, Rotator 0,00 1 0
779.00.00.08.18 ! Brynka 9-28 sp 2403300001-0001 !Bush, rotator 0,00 1 0
780.00.00.08.12 ! T'aiika M8 9-29 sp 360010003 Nut M8 GB/T6170 i, 0
779.00.00.08.17 i Tpoc CLEIICHHS LIHEKa 9-30 sp 3001700002-0001 i Auger cable 0,00 1 2016547781102
778.00.00.07.22 i XomyT-3a1ienka 9-31 sp 2400600001-0001 iCable Snap 0,00 2 0
836.06.09.32.00 ! Jlucruieii ud OHHBII 9-32 sp 2200700013-0001 iDigital display meter 0,00 1

Cxema 10 | sp
780.00.00.03.14  !Bont M8x35 10-1 sp 3403000004-0001 ;Bolt M8x35 0,00 1
779.00.00.09.02 ! KpoHmTeiiH poiKa HaTSKHOTO 10-2 sp 2105000002-0001 i Bracket,tension pulley 0,00 1
778.00.00.04.20  iBrynka ponuka HaTsLKHOTO 8.5%18%6 10-3 sp 3402000003-0001 iSleeve,tension pulley 8.5%18*12.2 0,00 1
779.00.00.03.23 Posnk HaTskuTENS 10-4 sp 2127400002-0001 iTension pulley, Belt 0,00 i,
778.00.00.04.17  {Brynka pornka HatsikuTens 8.5%18%6 10-5 sp 3402000001-0001 iSleeve,tension pulley 8.5*18*6 8.5*18*6 1 2016547780853
778.00.00.04.16 _!Illaiiba @8 10-6 sp 360660010 washer 8 @8 (GB/T97.1) 1 2016547781973
778.00.00.01.09  iTaiika M8 10-7 sp 360120009 Nut M8 M8 (GB/T889.1-2015) 1 2016547780785

Cxema 11t sp
779.00.00.07.06  iBont M6x12 11-1 sp 360300005 Bolt M6x12 GB/T5789 2 0
779.04.10.02.00  {Kpbiika KOKyXa peMHs =) sp 2601500079-0001 iBelt cover 0,00 1 0
779.00.00.09.18 Ik 11-3 sp 2446100002-0001 !Belt guide 0,00 1 0
779.00.00.09.16 TIpykuHa pouKa HaTSHKHTEI 11-4 sp 3420300004-0001 ;i Sping,tension pulley 0,00 1 2016547781157
779.04.10.05.00 ! BoaT npyKHHBI 11-5 sp 3422900001-0001 iBolt M8x25 0,00 1 0
779.00.00.09.15 IIkuB X0/1a BeTymHii 11-6 sp 2127200001-0001 iDriving pulley,walking 0,00 1 2016547781140
779.00.00.09.09  illlaiiGa-npocraBka 11-7 sp 2152800001-0001 isynchronous cover board, driving 0,00 1 2016547781119
779.00.00.09.11  11IIkuB mHeKa BeLymmii 11-8 sp 2152300002-0001 }Driving pulley,auger 0,00 1 0
780.00.00.03.22 !Illaiiba miockas ycuienas ¢8 119 sp 360590002 Big washer 8 @8 (GB/T5287) 1 2016547780860
780.00.00.11.17 Bont M8x25 11-10 sp 360220041 Bolt M8x25 GB/T16674 1 2016547781126
779.00.00.03.28 i IIpuBoxHOii pemenp mHeka 4XLP745 11-11 sp 2126500002-0001 i Auger belt 4XLP745 1 2016547780907
779.00.00.07.20 i Pemenb npuBoza xoma SM-HTD-750 11-12 sp 2126100001-0001 isynchronous belt 5SM-HTD-750 0,00 1 2016547780990
780.00.00.06.16  {Bont M8x16 11-13 sp 360220039 Bolt M8x16 M8x16 (GB/T16674) 3 2016547781041
779.00.00.09.03 i Bryinka KpoHITeiina 11-14 sp 3402100002-0001 i Bush,walking tension pulley 0,00 2 0
779.04.10.15.00  iHatskurens B cGope 11-15 sp 2156400004-0001 :Walking belt tensioner assembly XOJIOBOTO PEMHS 1
780.00.00.11.22 iIlInouka 4.78x70 11-16 sp 360980073 Key 4.78x70 GB/T1096 1

Cxema 12 1 sp
779.00.00.10.07 Iludt @6x45 12-1 sp 2808000001-0001 iPin @6x45 0,00 2
779.05.11.02.00  !Koueco Ge3BosayuiHoe B cbope 122 sp 2802300104-0004 ! Tyre 13x4.10-6 HPOTEKTOP HE ii (B 2
780.00.00.02.06 !Illaiiba miockas 19.5x34x1.5 12-3 sp 3402400001-0001  ; Washer 19.5x34x1.5 0,00 2

Cxema 13 1 sp
778.00.00.01.18  il'aiika M6 131 sp 360120005 Nut M6 M6 (GB/T889.1-2015) 7
779.05.12.02.00  iIlnactuna 13-2 sp 2403400003-0001 iPosition board, chute 0,00 3
779.00.00.11.03 ! draner MOBOPOTHBII 13-3 sp 2415000002-0001  iShim 0,00 1
779.05.12.04.00  !Bour cnenpmansHeii M6x20 13-4 sp 360300043 Bolt M6x20 GB/T5789 6
780.00.00.05.02 iIllaiiba miockas @6 135 sp 360660004 washer 6 @6 (GB/T97.1) 6
778.00.00.02.04  iBonr M6x16 13-6 sp 360350002 Bolt M6x16 M6x16 (GB.T12-1988) 3
779.05.12.07.00  i7Kenob 137 sp 2402600003-0005 i Chute 0,00 1 0
779.00.00.11.08  {Bonr M6x12 13-8 sp 3402900001-0001  iBolt M6x12 0,00 2 0
778.00.00.01.02 ! Koutpraiika 139 sp 3008000001-0001 i Lock nut 0,00 2 0
780.00.00.06.05  iIllaiiGa miockas @10 13-10 sp 360660013 Washer 10 ©10 (GB/T97.1) 2 2016547781027
779.00.00.11.11  iOch 13-11 sp 3403200001-0001 iHinge Pin 0,00 1 0
779.05.12.12.00 i Kianan OTKHIHOI 13-12 sp 2402700002-0005 i Chute cover 0,00 1 0
779.00.00.11.13 illersis 13-13 sp 3416800002-0001 iHinge A 0,00 1 0
779.00.00.11.14  !Taiika M5 13-14 sp 360120003 Nut M5 GB/T889.1 2 0
779.00.00.11.15  {3ammra 13-15 sp 2403200002-0001 i Rubber gasket, chute pe3uHa 1 0
780.00.00.01.17  iBonr M5x8 13-16 sp 360410018 Bolt M5x8 M5x8 (GB/T818) 2 0
778.00.00.04.24  ibont M8x20 13-17 sp 3403000002-0001 i Bolt M8x20 0,00 2 2016547781959




779.00.00.11.18  {3ammTHas pemerka 13-18 sp 2403600002-0001 ;i Chute fense 0,00 1 2016547781256
780.00.00.13.10 bour, maiida miockas M6x20 (KOMIUIEKT) 13-19 sp 361260001 0,00 GB/T9074.1 1 2016547782406
779.00.00.03.33 ! TIpyunKkiHa poiiKa HATSHKHTEIs 13-20 sp 3405700001-0001 iSpring, tension pulley 0,00 1 2016547781263
Cxema 14 § sp
779.00.00.12.01 ! It 14-1 sp 3402200005-0003 i Circlip F 0,00 1 0
780.00.00.06.05 ! Illaii6a miockas @10 14-2 sp 360660013 Washer 10 ©10 (GB/T97.1) 2 2016547781027
779.00.00.12.03 i Brynka 14-3 sp 2416200001-0001 i Seat,Rotator 0,00 1 0
779.00.00.12.04 i Pbruar oBOpOTa CHETOOTBOAA 14-4 sp 3006400003-0001 Rod 0,00 1 2016547781270
779.00.00.12.05  {PykosiTka 14-5 sp 3006100001-0001 iHandle bar, rotator 0,00 1 2016547781287
778.00.00.01.17 ! Vcunenas maiia ¢6 14-6 sp 360640008 Big washer6 @6 (GB/T96.1-2002) 1 0
779.00.00.07.06 Bonr M6x12 14-7 sp 360300005 Bolt M6x12 GB/T5789 1 0
Cxema 15} sp
779.00.00.13.01 K. KpbILIKA 15-1 sp 1201400017-0001 i Head cover 0,00 1 0
779.00.00.07.06 _ ibonr M6x12 15-2 sp 360300005 Bolt M6x12 GB/T5789 4 0
778.00.00.08.05  !Tpokiajka K i1 KPBILIKH 15-3 sp 1202000007-0001 ! Cylinder head cover gasket 0,00 1 2016547780235
779.00.00.13.04 i bonr M8x60 15-4 sp 360300130 Bolt gb/t5789 m8x60 GB/T5789_M8*60 4 0
779.00.00.13.05 _ {Caeua 3axuranus 15-5 sp 2204700002-0001 :Plug, spark f7tc WM168FA/P_F7TC 1 2016547781294
778.00.00.08.08  illImiipka M8x34 15-6 sp 1909300006-0001 i Exhaust double head bolts M8x34 M8x34 1 0
836.06.15.07.00 Inunska M6x113 15-7 sp 3412300007-0001 {BOLT, STUD, M6x113 0,00 1 0
779.00.00.13.08 _ iT'onoBKa IpmHHApa 15-8 sp 1200200018-0001 i Cylinder head assy 0,00 1 0
779.00.00.13.09  iTIpokiia/ika rONOBKH LIIHHIPA 15-9 sp 1200800075-0001 i Gasket, cylinder head 0,00 1 2016547781300
779.00.00.13.10 F 910x16 15-10 sp 3411200001-0001 iPin, dowel @10x16 910x16 2 0
778.00.00.08.04  iCxoba 15-11 sp 3412400001-0001 :cord clip 0,00 1 0
778.00.00.08.13 _ i{Canyn 15-12 sp 1203500002-0001 i Ventilation tubes 0,00 1 2016547780273
Cxema 16 | sp
836.01.16.01.00  {Kaprep nBurarens 16-1 sp 1100300039-0001 :CRANKCASE COMP nsuratens W210FS/P (3umunii) 2024rox 1 0
779.00.00.14.02 Priuar 16-2 sp 1702100003-0001 {Governor arm shaft 0,00 1 0
778.00.00.09.04 i dukcarop 16-3 sp 3410000003-0001 i Speed Control Pendulum Locking Clip WM168FA/P 1 0
778.00.00.09.02 Iaiita miockast 6*13*1 (ke cranaapTHas) 16-4 sp 3412100024-0002 i flat washer 6*13*1 6*13*1 1 0
836.01.16.05.00 i Kommuiekt 16-5 sp 1701200006-0001 i Governor kit nsuratens W210FS/P (3umunii) 2024rox 1 0
779.00.00.14.06 TT 6205 16-6 sp 360720036 Bearing 6205 GB/T276_6205_P6 1 2016547781324
778.00.00.09.08 _!Illaii6a miockas 10*15*2 (ke crannapTHas) 16-7 sp 3412100041-0001 _iNon-standard flat washers 10*15*2 10*15*2 3 2016547781331
836.01.16.08.00 CimHO# maTpy6oK 16-8 sp 1103100004-0000 i Drain pipe suratens W210FS/P (3umunii) 2024rox 1 0
778.00.00.09.09  iBonr M10*1.25%15 16-9 sp 360290002 Hexagonal flange face bolts fine tooth small series M10*1 GB/T16674.2_M10*1.25*15 2 2016547781348
779.00.00.14.09 Canbhuk 25%41.25%6 16-10 sp 360800047 il sealp25>¢p41.25%6 GB/T9877_25*41.25*6 1 2016547781355
Cxema 17} sp
836.01.17.01.00 Kpeimika kaprepa 17-1 sp 1101000025-0001  {COVER, CRANKCASE suratens W210FS/P (3umunii) 2024rox 1 0
779.00.00.15.02  {Kppimika i T Kaprepa B chope 17-2 sp 1102200005-0002 _; Qil filler plug assy 0,00 1 2016547781379
779.00.00.15.05 Bonr M8x32 17-3 sp 360220118 BOLT M8x32 0,00 6 2016547781409
779.00.00.14.09 i Camphuk 25x41.25%6 17-4 sp 360800047 Oil sealp25xp41.25%6 GB/T9877_25*41.25*6 1 2016547781355
836.01.17.05.00 Ilyn ¢ r it 17-5 sp 1101500009-0001  {DIPSTICK ASSY KomruiekT jpuratess W210FS/P (3umumii) 2024ron 1 0
779.05.12.04.00 ! Bont cnenmanbubiii M6x20 17-6 sp 360300043 Bolt M6x20 GB/T5789 1 0
779.00.00.14.06 TT 6205 17-7 sp 360720036 Bearing 6205 GB/T276_6205_P6 1 2016547781324
836.01.17.08.00 i Kppiuka Kaprepa 17-8 sp 1101400006-0001 :GASKET, CASE COVER asuratens W210FS/P (3umuuii) 2024rox 1 0
778.00.00.10.07 s 8*14 17-9 sp 3411200003-0001 ipositioning pin 8*14 8*14 2 0
Cxema 18 | sp
779.00.00.16.01 Konenuatslii Ba (KOMILICKT) 18-1 sp 1302000303-0001 ! Crank shaft assy 0,00 1 2016547781430
779.00.00.16.02 ! Ilnonka 4*5.5%12.5 18-2 sp 3412500001-0001 i Special woodruff key 4*5.5%12.5 WM168FA/P_4*5.5%12.5 1 2016547781447
779.00.00.16.03 _ i Ilatyn B chope 18-3 sp 1301400004-0001 __: Connecting rod assy 0,00 i 2016547781454
779.00.00.16.04 _ iITopuienn 18-4 sp 1300300007-0001 __:Piston 0,00 1 2016547781461
779.00.00.16.05 i CronopHoe Koo 18-5 sp 1301300004-0001 i Clip, _piston pin 0,00 2 2016547781478
779.00.00.16.06 ! Ianer it 18-6 sp 1301200003-0001 _{Pin, piston 0,00 1 2016547781485
779.00.00.16.07 KOJIbIIA (KOMILICKT) 18-7 sp 1300500007-0001 _}Piston ring assy W210F 1*1*2.5 _EPAIII i, 2016547781492
Cxema 19 ! sp
836.01.19.01.00 __ i Pacnipesisan B coope 19-1 sp 1400100023-0001 i CAMSHAFT ASSY agurarens W210FS/P (3umnuii) 2024rox i 0
779.00.00.17.02 i Tonkatens 19-2 sp 1403400004-0001 :Lifter, valve 0,00 2 2016547781515
779.00.00.17.03  illltanra 19-3 sp 1401100002-0001 _iRod, push 0,00 2 2016547781522
779.00.00.17.04 ! KpoumreiiH-HanpapIsiouiast ITanru 19-4 sp 1401500001-0001 !Plate, push rod guide 0,00 1 0
779.00.00.17.05 __ {Kopombicyia K1anaHos B coope 19-5 sp 1401900002-0001 __:Arm assy, valve rocker 0,00 2 2016547781539
779.00.00.17.06 i PerynupOBOYHBIH GOIT KOPOMBICTIA 19-6 sp 1402400001-0001 :Bolt, pivot 0,00 2 0
836.01.19.07.00 Kopomsiciio 19-7 sp 1402000004-0001 iARM, VALVE ROCKER seuratens W210FS/P (3umunii) 2024rox 2 0
779.00.00.17.08 _ iTaiika perymmipoBodnas 19-8 sp 1402500001-0001 i Adjusting nut , valve 0,00 2 2016547781553
779.00.00.17.09 Konrpraiika 19-9 sp 1403700001-0001  iNutt, pivot locking 0,00 2 2016547781560
779.00.00.17.10 ! BiyckHoii Kiaman 19-10 sp 1401700015-0001 i Valve, inlet 0,00 1 2016547781577
779.00.00.17.11 BeinyckHoii k1anan 19-11 sp 1401800016-0001 iValve, exhaust 0,00 i, 2016547781584
779.00.00.17.12  iMacrniooTpaKarens 19-12 sp 1200900003-0001 ;i Valve seal 0,00 1 2016547781591
779.00.00.17.13 TIpyxuHa Knanasa 19-13 sp 1402700004-0001 iSpring, valve 0,00 2 2016547781607
779.00.00.17.14  {OmnopHasi Tapeska (BITyCKHOMN Kianam) 19-14 sp 1402800003-0001 | Intake valve spring seat 0,00 1 2016547781614
779.00.00.17.15  {OnopHas Tapesika (BbIYCKHOM KianaH) 19-15 sp 1403800001-0002 }Exhaust valve spring seat 0,00 1 2016547781621
779.00.00.17.16 ! Konnadok kianana 19-16 sp 1403300002-0001 i Adjuster, ex. valve 0,00 1 2016547781638
Cxema 20 i sp
779.00.00.18.01 i Craprep ¢ neduiekropom B cGope (py4Hoii crapt) 20-1 sp 2000100158-0001 iRecoil starter assy 0,00 1 0
779.00.00.18.02 _ i Jlediexrop B cGope (pyuroii cTapt) 20-21 i sp 1600100080-0001 i Wind scooper 0,00 i 0
778.00.00.13.03 ! Bont M6*12 20-3 sp 360220079 Small series of hexagon flange holts M6*12 GB/T16674.1_M6*12 2 0
779.00.00.18.05 __ i Craprep B cGope (pyuHoii ctapr) 20-4 sp 2000200022-0002 __: Starter comp, _recoil 0,00 i 2016547781645
779.00.00.18.15  {PykosTka cTaprepa 20-5 sp 2001400004-0001 iHandle, _starter 0,00 1 0
778.00.00.13.06 _ iboxt ¢ ii6oit M6*8 20-6 sp 3418000007-0001 iNon-standard hexagon head flange bolts M6*8 M6*8 maiita 10 ] 0
836.01.20.07.00  iBont it 20-7 sp 3412300006-0001 i Special bolt asuratens W210FS/P (3umuwnii) 2024rox M6*96/bm 2 0
Cxema 2l | sp
779.00.00.19.01  iTIpokmaka 21-1 sp 1900100017-0001 _: Air intake washer 0,00 1 2016547781669
779.00.00.19.02  iTem. if 5Kpan 21-2 sp 1900300005-0001 _: Insulator 0,00 i 0
779.00.00.19.03 i TIpokmajka kapGiopatopa 21-3 sp 1900200005-0001 :iPacking, carburetor 0,00 1 2016547781676
836.01.21.04.00 Kap6iopato 21-4 sp 1807900102-0001 iCARBURETOR suratens W210FS/P (3umuwmii) 2024rox 1 0
779.00.00.19.05 __ iTTpoKiiajka BO3YIIHOTO GHIIBTpa 21-5 sp 1901000004-0001 i Gasket, air cleaner 0,00 1 2016547781690
836.01.21.06.00 iTlpaiimep 21-6 sp 1811900001-0001 _:AIR PUMP 0,00 i 0
836.01.21.07.00 | DuiIbTp BO3AYLIHbIT 21-7 sp 1901100073-0002 ! AIR CLEANER ASSY ssuratens W210FS/P (3umunii) 2024rox 1 0
779.00.00.07.17 Taiika M6 21-8 sp 360040004 Nut M6 GB/T6177.1 2 2016547781713
778.00.00.14.07 | Bhikimouarens B cGope 21-9 sp 2205000006-0001 ;i Kill switch assembly 0,00 1 2016547780549
836.01.21.10.00 Ppruar Bo31. 3aCIOHKH 21-10 sp 1808500003-0001 }Air damper lever spuratens W210FS/P (3umuwmii) 2024rox 1 0
Cxema 22 ! sp
779.00.00.21.01 i Peruar perynsropa 22-1 sp 1702000003-0001 :Arm, governor 0,00 1 0
779.00.00.21.04  Tsra 22-2 sp 1701700006-0001 i Tie rod 0,00 1 2016547781775
779.00.00.21.05 _ iIIpyskuna 22-3 sp 1701800003-0001 _:Fine adjustment spring 0,00 i 2016547781782
779.00.00.21.06 _{Ilpyxuna 22-4 sp 1701900016-0001 i Governing spring 0,00 1 2016547781799
779.00.00.21.07 ! Kponurreiin 22-5 sp 1700100028-0001 i Control assy 0,00 i 0
779.00.00.07.06 i Bonr M6x12 22-6 sp 360300005 Bolt M6x12 GB/T5789 1 0
Cxema 23 i sp
836.01.23.01.00 Moy 3aKuraHus B c60pe 23-1 sp 2204100063-0001 i IGNITION asurarens W210FS/P (3umuuii) 2024rox 1 0
779.00.00.22.02 _ {Konmak cBeuHoit 23-2 sp 2204600002-0001 i Cap,ignition 0,00 i 0
779.00.00.19.07 _ {Bonr M6x22 23-3 sp 360300047 Bolt gh/t5789/m6*22 gb/t5789/m6*22 1 0
779.00.00.22.04 i MaxoBHK (py4HOIi cTapT) 23-4 sp 1303000006-0001 ! Flyweel 0,00 1 0
779.00.00.22.05 ! Kpeuibuarka 23-5 sp 1601200005-0001 iFan, cooling 0,00 1 2016547781812
779.00.00.22.06 i Xpanosuk 23-6 sp 2001900003-0002 _:Pulley, _starter 0,00 i 0
779.00.00.22.07 _ iTaiika M14x1.5 23-7 sp 360050006 Nut ml4x1.5 0,00 2 0
Cxema 24 | sp
836.01.24.01.00 ! Kpblimka rirymmrens 24-1 sp 1908700004-0002  {MUFFLER COVER asurarens W210FS/P (3umuuii) 2024rox 1 0
836.01.24.02.00 i I'myumrens 24-2 sp 1906300048-0002  : MUFFLER COMP ssuratens W210FS/P (3umunii) 2024rox 1 0
779.00.00.23.04  {TIpoKiajika CywHTes 24-3 sp 1906100003-0001 _: Air exhaust washer 0,00 1 2016547781836
780.00.00.08.12  il'aiika M8 24-4 sp 360010003 Nut M8 GB/T6170 2 0




779.00.00.07.06 _ iBonr M6x12 24-5 sp 360300005 Bolt M6x12 GB/T5789 4 0
Cxema 25 1 sp
836.01.25.01.00 | TorumBHElii 6ak B cGope 25-1 sp 1800100305-0001 i TANK FUEL COMP. asurarens W210FS/P (3umuuii) 2024rox 1 0
836.01.25.02.00 _ {Kpprmika 0 aka 25-2 sp 1800900010-0001  {CAP COMP,FUEL FILLER spurarens W210FS/P (3umnmii) 2024ron 1 0
779.00.00.24.03 ! Iltyuep 25-3 sp 1801900001-0001 i Joint,fuel tank 0,00 1 2016547781867
836.01.25.04.00  {IllnaHr TOLIMBHbIH 25-4 sp 1816300050-0001 : TUBE,FUEL nsuratens W210FS/P (3umunii) 2024rox 1 0
778.00.00.01.14 Bonr M6x16 25-5 sp 360300007 Bolt M6x16 M6x16 (GB/5789) 2 0
836.01.25.06.00  i3ammra Gaka | 25-6 sp 2600600002-0002 i Tank protection nsuratens W210FS/P (3umunii) 2024rox 1 0
779.05.12.04.00 ! Bont cnenmanbhbiii M6x20 25-9 sp 360300043 Bolt M6x20 GB/T5789 3 0
836.01.25.10.00  {3ammura Gaka 2 25-10 sp 2600600001-0002 ! Tank protection nsuratens W210FS/P (3umunii) 2024rox 1 0
Cxema 26 ! sp
779.00.00.25.01 ! ludpysop 26-1 sp 1600600023-0001 __: Windshield 0,00 1 0
779.00.00.07.06 i Bonr M6x12 26-2 sp 360300005 Bolt M6x12 GB/T5789 1 0
836.01.26.03.00 | Koskyx (pyuHoii 3amyck) 26-3.1 sp 1601100017-0001 {SHROUD COMP nsuratens W210FS/P (3umunii) 2024rox 1 0
779.05.12.04.00 ! Bont cnenmanbHbiii M6x20 26-4 sp 360300043 Bolt M6x20 GB/T5789 1 0
* sp - 3an.yacTu AN 3aKasa/spareparts to be ordered
HUHTEPCKOJ MocTrapmmk
INTERSKOL Supplier




VHTEPCK{N

Pa36opHnasn cxema Nel

JleiicTBUTEIEH C

CMB-56/TM

| ApTHKYIT H3JICIIHSL:

836 .**.**.**.**

25.02.2025

12




HTEPCK{N

Pa36opnasn cxema Noe2

JleiicTButenen [

CMB-56/TM

| ApTHKYIT H3JICIIHSL:

836 .**.**.**.**

25.02.2025




VHTEPCK{N

Pa30opnas cxema Ne3

JleiicTBuTereH ¢

CMB-56/TM

| ApTHKYIT H3JICIIHSL:

836 .**.**.**.**

25.02.2025

131415 16




VHTEPCK{N

Pa30opnas cxema Ned

JleiicTBuTereH ¢

CMB-56/TM

ApTHKYIT H3JICIIHSL:

836 .**.**.**.**

25.02.2025

5




VHTEPCK{N

CMB-56/TM

Pa30opnas cxema NeS

| ApTHKYIT H3JICIIHSL:

JleiicTBUTEIEH C

836 .**.**.**.**

1 2

3

A

25.02.2025




VHTEPCK{N

Pa30opnas cxema Ne6

JleiicTBuTereH ¢

CMB-56/TM

ApTHKYIT H3JICIIHSL:

836 ok ok xx 25.02.2025

3




VHTEPCK{N

JleiicTButenen c

25.02.2025




Pa30opnas cxema Ne§

JleiicTBuTereH ¢

VHTEPCK{N e

ApTHKYIT H3JICIIHSL:

836 .**.**.**.**

25.02.2025

25 26
151819 20 21 222324

o 27 28

30
31
32




Pa36opnas cxema Ne9

JleiicTBUTEIEH C

VHTEPCK{N

CMB-56/TM | P — | 836 xx ok xx 25.02.2025
23 24
22 3

. 15

2]
12 14

20
19 13

17 18

16 i -
":% | 26
15 4
14 N, o0 27
13 P S 28
12 1110 X% 29
4 ‘ 30

8

7
6 3]

5
4 24

3

2
1 25




VHTEPCK{N

Pa30opnas cxema Nel0

JleiicTBUTEIEH C

CMB-56/TM

| ApTHKYIT H3JICIIHSL:

836 .**.**.**.**

25.02.2025




° |
3| N
= | O
2N
EEN
£ lo
CHTe)
H [N
X
*-
*
*u
*
*.
X
*u
©
™
0
D
AR
2\
S| =
==
mw,
=]
aA
=
(=%
S
S
o)
]
W
~
=~
o
0
S
Q

VHTEPCK{N

4 ) AT

Sza=T2

e % i

... [

i w ol
w4 = ;

F/ EF ] o




VHTEPCK{N

Pa3dopHnas cxema Nel2

JleiicTBuTereH ¢

CMB-56/TM

ApTHKYIT H3JICIIHSL:

836 .**.**.**.**

25.02.2025




Pa3z6opnas cxema Nel3 JleiicTautenen ¢

”HTEP:KON CMB-56/TM ApPTUKYI M3/IETIHSL: 836 <x xx Kk Fx 25.02.2025




Pa360pﬂaﬂ cxema Nel4 JleiicTBuTereH ¢

MH-I-EPCKON CMB-56/7TM ApTUKYI U3/eIIHs: 836 x¥*x F* X xx 25022025




HTEPCK{N

Pa30opnas cxema Nel5

JleiicTBuTereH ¢

CMB-56/TM

ApTHKYIT H3JICIIHSL:

836 .**.**.**.**

25.02.2025

1y




JleiicTBuTereH ¢
25.02.2025

836 .**.**.**.**

6:
S| :
2|2
S| =
==
ez
=]
naA
=
(=%
S
©
]
]
W
o~
=
o
0
S
Q

VHTEPCK{N




JleiicTBuTereH ¢
25.02.2025

836 .**.**.**.**

=~ | =
- | g
S| =5
Ne
B
S| =
==
ez
=]
aA
=
(="
=3
©
A
]
-

CMB-56/TM

VHTEPCK{ON




HTEPCK{N

Pa30opnas cxema Nel8

JleiicTButenen [

CMB-56/TM

ApTHKYIT H3JICIIHSL:

836 .**.**.**.**

25.02.2025




VHTEPCK{N

Pa30opnas cxema Nel9

JleiicTBuTereH ¢

CMB-56/TM

| ApTHKYIT H3JICIIHSL:

836 .**.**.**.**

25.02.2025




° |
3| N
= | O
2N
EEN
S |2
CHTe)
H [N
X
*-
*
*u
X
*.
x
*u
©
™
0
o | =
Ak
S| =
==
mw,
=]
aA
=
(=%
S
S
o)
-
W
~
=~
o
0
S
Q

VHTEPCK{N




JleiicTBuTereH ¢
25.02.2025

836 .**.**.**.**

1:
a | =
Sl | =5
Ne
B
S| =
==
ez
=]
aA
=
(="
=3
©
a
]
W

CMB-56/TM

VHTEPCK{N




VHTEPCK{N

Pa3dopHnasi cxema Ne22

JleiicTBuTereH ¢

CMB-56/TM

| ApTHKYIT H3JICIIHSL:

836 .**.**.**.**

25.02.2025




25.02.2025

836 .**.**.**.**

TUKYJI U3JEIIAS:

Paz0opnas cxema Ne23
Ap

CMB-56/TM

HTEPCK{N




25.02.2025

| 836 .**.**.**.**

<
| =
Sl | =5
Ne
B
S| =
==
ez
=]
aA
=
(="
=3
©
a
]
W

CMB-56/TM

VHTEPCK{N




25.02.2025

836 .**.**.**.**

w
2|2
S| =
==
ez
=]
naA
=
(=%
S
©
]
]
W
o~
=
o
0
S
Q

VHTEPCK{N




Pasﬁopﬂaﬂ cxema Ne26 JleiicTBuTereH ¢

MHTEPEKON CMB-56/7TM | ApTUKYI U3/eIIHs: 836 x¥*x F* X xx 25022025




